REPORT ON OPERATIONS FOR 2012

BLACK & VEATCH PROJECT NO. 178949

PREPARED FOR

Sewerage and Water Board of New Orleans

28 OCTOBER 2013

BLACK&VEATCH

_ Building a world of differences






MISSION STATEMENT

Our mission is to provide safe drinking water to everyone in New Orleans;
To remove waste water for safe return to the environment;
To drain away storm water;
To provide water for fire protection;
To provide information about products and services;
And to do all of this continuously at a reasonable cost to the community

VISION STATEMENT

Our vision is to have the trust and confidence of our customers
for reliable and sustainable water services

OUR VALUES

We will focus on our customer and stakeholders
[...]
dissolved organic carbon (DOC), phosphorus, corrosion monitoring, and chlorine residual at different
stages of treatment. The solids are analyzed for total suspended solids (TSS) and total dissolved
solids concentrations. River water and finished water samples are analyzed for volatile organic
compounds.

The laboratory continues to maintain its involvement in the Early Warning Organics Contamination
Detection System (EWOCDS) run by the State Department of Environmental Quality (DEQ); however,
several upstream stations have proved unreliable. The EWOCDS program has also been underfunded
by the State of Louisiana, which has caused a reduction in sampling and analysis.

Monitoring stations connected by telecommunications notify DEQ if any of the 60 EPA listed
pollutants are detected in the river water samples. The DEQ disseminates the information to the
program participants, allowing an early warning of possible problems. The DEQ maintains EWOCDS
equipment at all participating locations; the program participants provide the manpower to collect
and analyze the samples.

15



16

Sewerage and Water Board of New Orleans

The laboratory is currently adequately staffed with one supervisor, one microbiologist, four chemists,
and four technicians. Much of the lab instrumentation and equipment is reaching or has reached the
end of its service life and is in need of replacement. Analytical instruments and equipment, such as a
new gas chromatograph/mass spectrometer (GC/MS), autoclaves for the microbiology lab, and fume
hoods in the chemistry lab are needed to perform other analysis. Currently, the lab staff is working
toward certification of TOC analysis in order for TOC analysis to be performed at the Board facility.

WATER PUMPING AND POWER

The primary function of the Water Pumping and Power Department is steam production and the
generation of 25 hertz power, as well as the provision of potable water to the City of New Orleans.
The facilities at the Carrollton power plant include three steam turbines and one gas turbine for a
total theoretical capacity of 61 megawatts (MW). The steam required for the turbines is generated in
the six boilers at a total capacity of 650,000 pounds of steam per hour. In addition to the 25 Hz
turbine, Turbine No. 6 produces 15 MWs of 60 Hz power.

The generating station at the Algiers facility is capable of generating 60 cycle power using diesel
generators. The power generation facility can generate enough power to support operations at the
Algiers plant. This station is also capable of performing a frequency change from 25 Hz power
supplied from the Carrollton power plant to 60 Hz power.

The current capacity of the Carrollton power plant is presently 40 MW, which is less than the 61 MW
design capacity. Turbine No. 4 is currently out of service and being repaired and is scheduled to be
back in service by 2014. Boiler No. 6 and its associated pumps are currently being rehabbed and
should be back in service by June 2013.

One major improvement at the Carrollton power plant includes the installation of a new 200 psi high
pressure natural gas line to supply fuel for the new 15 MW 60 cycle, dual fuel generator turbine
package (Turbine No. 6), and the existing Turbine No. 5. Entergy, Inc. completed installation of the
new natural gas line in 2010, and is currently procuring supplies of natural gas to feed the new
generator. The Army Corps of Engineers (Corps) is installing a new 15 MW, 60 Hz generator facility to
supplement the current commercial power available from Entergy in order to provide power
redundancy and continued service in the event of a commercial power loss due to storms, hurricanes,
etc. The generator will serve the majority of the plant and raw water intake stations, and provide
additional drainage station capacity. Construction is currently finished and awaiting final approvals
prior to the Board personnel taking over the facility.



Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2012

Steam Driven Water Distribution Pump A Turbine 4 Rehabilitation

Figure 2 Power Plant

Two steam-driven distribution pumps are located at the power plant. Both pumps (A and B) will be
rehabilitated. Pump A will be completed by August 2013, and Pump B will be completed in 2014. The
Claiborne Pumping Station, consisting of four water distribution pumps (two 60 Hz drive and two 25
Hz drive), and Panola Station, consisting of two pumping units (one with a 25 or 60 Hz motor, and the
other 25 Hz motor), are typically adequate for pumping finished water to the distribution network.
The 25 Hz pump at Panola Station is currently being converted to operate on both 25 Hz and 60 Hz
power for more redundancy in the pumping operation. Pump No. 4 at the Claiborne Station is
currently out of service. The check valve for pump No. 4 was repaired and installed in March 2013.

The Board has begun investigating the effects of water hammer on the distribution system. The water
hammer program will provide for the replacement of pumps at the Panola and Claiborne pumping
stations. In addition, two low lift pumps in the power plant would be replaced under the hazard
mitigation funding.

Storm-proofing projects for critical Board facilities, including the power buildings by the Corps, are
currently under construction. Improvements for the power buildings include reinforcing the wall,
roofing, doors, and windows. Additional hurricane damage related work primarily includes valve
replacement and repair to electrical components and controls. Related items for the Water Pumping
and Power Department are in various stages of design or construction.

Additional work currently in progress at the Power Generating Facility includes installation of pre-
heaters for Boilers Nos. 1 and 3. In addition to the work on the boilers, two new emergency feed
water pumps to supply water to Boilers No. 1 through No 6 will be installed.

The Water Pumping and Power Department has 79 current employees, with 42 vacancies. Power for
continued operations of the water, drainage, and sewage systems requires staffing 24 hours per day,
7 days a week. Given the current levels of staffing, overtime is required to cover all the necessary
areas within the Pumping and Power Department, although the amount of overtime hours have been
reduced this past year. In addition, there are approximately 10 senior operators or supervisors set to
retire in 5 years or less.

BLACK & VEATCH | Facilities Evaluation - Operation, Maintenance, and Reconstruction

17



Sewerage and Water Board of New Orleans

SEWAGE TREATMENT PLANTS

Black & Veatch, accompanied by the Plant Superintendent, visited both the East Bank and West Bank
Wastewater Treatment Plants (WWTP). Operations and maintenance activities of both plants have
been contracted to Veolia Water. Currently there is no onsite representative from the Board to
oversee the contractor operator. Both WWTPs were operational at the time of the site visits and were
meeting the discharge limits, according to treatment plant personnel. The contract for operating the
plants is up for bid in 2013. The current contract operator will be a part of the bidding process.

East Bank Wastewater Treatment Plant

The East Bank WWTP has a treatment capacity of 122 mgd (dry weather). The plant is currently
receiving approximately 93 mgd of flow, which is approximately 10 percent more than the flow
received in 2011. The higher flow is attributed to more rainfall during the past year. The treatment
facilities at the plant include bar screens, grit removal, a pure oxygen activated sludge system, final
clarification, and disinfection. The solids generated during sewage treatment are thickened,
dewatered in belt filter presses, and incinerated. A new sludge dryer is currently under design as an
alternative sludge treatment system to supplement the fluid bed incinerator (FBI).

The following items summarize the improvements that will be or have been performed at the East
Bank WWTP:

Eight mixers in Reactor No. 1 were refurbished in 2012. Mixers in Reactor No. 4 will be rehabbed in
2013.

A waste heat recovery system for the FBI will be used in the new sludge dryer to improve energy
efficiency at the plant.

The oxygen generation system has been installed, and has been online since July 2011. The plant
uses approximately 33 tons of oxygen per day. The new oxygen generation system is rated for 70
tons of oxygen per day.

At the time of the inspections, the FBI was out of service due to repairs of the refractory within the
FBI. Repairs were completed in March 2013. The sludge is hauled to the landfill for disposal.

A new 4 MW diesel driven generator has been installed and is operational.

The height of the existing berm surrounding the plant will be raised to 18 feet from the current 14
feet to protect the plant from a future storm surge. This project, with an estimated cost of $31
million, will be reimbursed by FEMA. This project started in 2012 and will be finished in 2014.

A new Administration Building to replace the one damaged by Hurricane Katrina is under
construction. The building will be occupied by June 2013.

Effluent Pump No. 2 was rebuilt in 2012.

The North return activated sludge header will be rehabbed in 2013.

Components for Bar Screens Nos. 3 and 6 and grit screws will be replaced in 2013.
Electrical Gears Nos. 5 and 6 will be replaced during the upcoming year.

The plant began accepting septage from truck haulers starting in May 2012, which has increased
revenues for the Board. Testing and tracking of haulers will be performed by the contract operator.



Sewerage and Water Board of New Orleans

The ash from the FBI has been approved for industrial use as a supplement to fillers in cement or
soil amendment, and has been used at the West Bank plant as filler to minimize drainage problems
at the site. Currently, the ash is stockpiled on the site to be used in the new wetland development at
the plant site.

The new wetlands project is currently under construction at the East Bank WWTP. Two cells have
been constructed and, currently, the project is waiting for the disinfection chemical to be delivered
prior to the start of discharging to the wetlands.

At present, the influent TSS and BOD concentration are approximately 115 milligrams per liter
(mg/L) and 87 mg/L, respectively. These concentrations are significantly lower than normal, which is
likely the result of a significant increase in the amount of inflow and infiltration in the collection
system requiring treatment at the plant. Effluent quality has been adequate over the last year, with an
average effluent TSS concentration of 13 mg/L and an average effluent BOD concentration of 21
mg/L. No permit violations were reported at the plant in 2012.

West Bank Wastewater Treatment Plant

The West Bank facility has a treatment capacity of 20 mgd (dry weather). Currently, the plant is
receiving approximately 9.25 mgd flow. The West Bank treatment facility consists of bar screens,
primary clarifiers, trickling filters, final clarifiers, and disinfection. Primary and secondary solids are
co-thickened in a gravity thickener and hauled to the East Bank facility for further dewatering using
belt filter presses. A summary of findings for the West Bank treatment plant follows below:

The center well and arms for Final Clarifiers Nos. 1 and 2 have been replaced in 2012.
The walkway for Primary Clarifier No. 1 will be replaced in 2013.

The scum trough in Primary Clarifier No. 2 will be replaced in 2013.

The weirs and center feed well will be replaced for each primary clarifier in 2013.
Effluent pump No. 4 will be rehabbed in 2013.

Recycle Pump No. 1 was rebuilt in 2012.

The Board would like to convert the current disinfection chemical from gaseous chlorine to sodium
hypochlorite to improve safety. Currently, this conversion is in design, but, with limited funds, the
project will not be constructed at this time.

Corrosion was noted on the trickling filter structure located to the west. This will be fixed in 2013.

The monthly average TSS and BOD influent concentrations are approximately 104 mg/L and 102
mg/L, respectively. The monthly average effluent TSS and BOD concentrations for the last year have
been approximately 8 mg/L and 9 mg/L, respectively.

SEWAGE AND DRAINAGE PUMPING STATIONS

Each drainage pump station (DPS) and sewerage lift station (SLS) located on the East and West Banks
was inspected during the site visits. All DPSs have completed or will complete storm related
mitigation repair, thus increasing the probability the stations will remain functional in the event of a
major storm of power loss. The repairs include, but are not limited to, installation of industrial
capacity generators, fuel storage tanks, electrical transformers and storm proofing of pump motors.

19



REPORT ON OPERATIONS FOR 2012 | Sewerage and Water Board of New Orleans

Several DPSs have also undergone structural related storm proofing measures. Storm windows and
doors have been installed, and the roofs and wall framing have been reinforced to provide greater
wind gust resistance.

Figure 3 Primary Clarifier Weirs to be Refurbished in 2013

A few of the DPS and SLS stations have not been fully repaired. Repairs to all East Bank Sewerage
Stations have been completed, with the exception of Station 15. Portable pumps are being used to
maintain service at this station until the repairs are complete. The permanent pumps at the
Boulevard X station in eastern New Orleans are out of service but sewer service continues via
portable pumps installed and operating outside of the station. . A solicitation for repair service is
currently in progress, but the bid has not been awarded at this time. All East and West Bank facilities
are in good condition, and there are no major concerns with the equipment. See the Appendix for a
summary of the condition assessment at each DPS and SLS. Staffing continues to be an issue. Current
staffing levels are lower than one would expect for the size and scope of the sewer and drainage
stations due to retirements and lack of qualified candidates.

e

/e

Figure 4 Gorman-Rupp Self Priming Centrifugal Pumps at Blvd X Station

20 OCTOBER 2013



Sewerage and Water Board of New Orleans

FACILITY MAINTENANCE

The Facility Maintenance Division consists of four Divisions; Plant Maintenance, Welding &
Fabrication, Electrical Maintenance and Mechanical Maintenance that provide meter repairs,
removals and installations, major electrical, welding, and fabrication, as well as mechanical
maintenance for all Board facilities throughout the system, with the exception of Veolia Water
operated WWTPs. The Facility Maintenance Division possesses the specialized equipment and
technology necessary to maintain the plant process equipment, drainage pumping stations, sewage
pump stations, power generation equipment, and water meter servicing. Automated lathes and mills
located in the machine shop and break press, as well as shear and other specialized repair equipment
located in the welding and fabrication shop, provide the ability to fabricate parts when replacement
parts are excessively expensive or no longer available due to equipment vintage.

In addition, new facilities are being built within the S&WB system, such as Turbine No. 6, which will
require additional staff to not only operate, but maintain. While the Facility Maintenance Division is
well equipped, the lack of adequate numbers of trained personnel has hindered the Division’s ability
to perform in-house repairs. The Facility Maintenance Division has 80 authorized positions; however,
only 62 positions are currently staffed, with most of the highly skilled positions remaining vacant.
Overtime is necessary to compensate for the limited workforce and, more work is currently being
contracted out to subcontractors than what was done prior to Hurricane Katrina. The Division is
presently facing a lack of qualified personnel to adequately supervise or oversee subcontractors.